Assembly Manual

Version 1.0
Created : 11/24/2008

LI 2 1 KR 48

Sl U
s B 55 3
£ 1 S 3 M L H
SR T A SR
«CCPM 3t 5 45, [ I T 1
7 e

w4 R 4 5 75 5
+J6 7 TH 2 B F % 4 13D
s+ 7 i 74
s+ /— 13 K 34 08 5 ]
il 2 0 g
4l 0130 72 5 5
i ) 2

* Electric Cooling System
ki O T

* Super Light
* Hardened hollow main shaft.
* Dual pin tail rotor pitch system
* Thrust bearings built in tail grips.
* CCPM swash controls
* Quick to build
* Hardcore 3D out of box
* Fully Ball-Raced.
collective pitch range for extreme 3D
* Extra tough frame design.
1% 5 th: 1:8.0:4.8
AE:710mmzk, L T

* +/-13°
* Vibration insolation engine mount.
* High efficiency direct belt drive system.
5] #: 91 Al

# K E E:4.08kg
e R E 42:1590
A K 1330%F K

* High CG design.

Gear Ratio: 1:8.0:4.8

Blade Length: Up to 710mm

Engine: 91 size

Take-off Weight (no fuel) : 4.08kg
Rotor Diameter: 1590mm

Length: 1330mm

As we continue to improve our products. This manual may not reflect all recent product amendments. Please refer to the received product and
check our website: www.compassmodel.com
HTFFm Al ERLEAPREERFSRIPRELAMRI:
www.compassmodel.com .
TE 4L BiE R R



Introduction / g/

Thank you for choosing the Odin90 and welcome to Compass Model. The Odin90 has been designed to offer outstanding
performance. A unique electric cooling system saves engine horse power which is used for the main blades. The Odin uses
anti-viberation system applied in the Knight 3D to minimize the potential damage vibration could cause. With a take-off
weight close to 9 pounds, Odin90 is one of the lightest 90 size nitro heli model in the world. Odin inherited the same strong
frame design and precise head system shared with all Compass Model products. With one of the best power to weight ratio,
0din90 can easily handle any 3D maneuver. The Odin90 is powerful, stable, agile as well as accurate, all traits shared by all
other Compass Model products. The simple layout features light weight, low parts count and raised the centre of gravity.
Please read the complete manual before assembly. Please take careful note of all precautions and assembly tips. Please also °
keep the manual as areference for part numbers and reassembly following maintenance.

% W 2k HlCompassff) /™ o E 1 S PO AR 45 g LAtk 1, 0din90 SR A A 41 %ﬂ)a*'a %'ﬂ/%éfi%}\ffﬁ@ B
B2 e b, K S HLI S PG BT, I/ T ph T 7 20 0 0 5 B O o H’JMT&?%J?I‘M’JW\ 2mpiia
R T IR M DL R S R T L . 1 A e T WA A D A B #1%??%%)%% .

AMA Information

We strongly encourage all prospective and current R/C aircraft pilots to join the Academy of Model Aeronautics. The AMA is a non-
profit organization that provides services to model aircraft pilots. As an AMA member, you will receive a monthly magazine entitled
Model Aviation, as well as a liability insurance plan to cover against possible accident or injury. All AMA charter aircraft clubs require
individuals to hold a current AMA sporting license prior to operation of their models.

For further information, you can contact the AMA at:

Academy of Model Aeronautics
5151 East Memorial Drive
Muncie, IN47302

Warning / = % & ¥

This radio controlled helicopter model is not a toy. It is a sophisticated piece of equipment for hobby use only.
Improper operation or assembly of this product can cause serious injury or death for both operator and spectators. This
product is not recommended for use by children.

Manufacturer and Sellers assume no responsibility for using and operating this product. The customer must take

full responsibility for the safe operation of this product.

4% ELITHUIF AR DR, TR A IR R . 2L, Al e A AN 2 e O™ Y R, B S A B AR
o, LA AL AN Y A U 1S, V) A A

3 7, A B R C RN A A T AL, AR B R A 0 R A K A T T DA e, AR
) K AS GO ] BV R B 2 4 S AT

Warranty / f#1& 50

Compass Model Limited Warranty

The warranty covers defects in material or workmanship or missing components to the original purchaser for 30 days from
the date of purchase. Compass Model will replace or repair, at our discretion, the defective or missing component. Defec-
tive components must be returned to us prior to replacement. Any part, which has been improperly installed, abused, crash
damaged or altered by unauthorized agencies, is not covered. Under no circumstances will the buyer be entitled to conse-
quential or incidental damages. The components used in this kit are made from special materials designed for special
applications and designed strengths. We recommend that all replacement parts be original parts manufactured by Compass
Model, to ensure proper and safe operation of your model. Any part used which was manufactured by any other company
than Compass Model, VOIDS all warrantees of this product by Compass Model.

Compass PR A& 0 B AL FE T A3 78 W I A W] 7 S I EAT 16k 28 B R 1 22 S 0L PRMEIH N30 H, Compass i BUE 15 2

AR B R I A . B ISEIE R Compass 1) o T BT 2388 R, AT, AT el N IR 20 ik
IR, Compasst AN TIR1E . A7 i AT 2 AR e B AR e DiRe, VIZnd A . UI2n4eA™ i EAT AT
T HAD A T AP 1 EAE, A N Compasst AN T I/1&



Warranty Procedures / PRIEFE T

If service is required, send the component in question (if not missing) together with a photocopy of your bill of
sale and an accurate description of the problem and part. Ship components fully insured and prepaid. Compass

Model is not responsible for any shipping damages. We will, at our discretion notify you of any costs involved

you are required to pay all postage, shipping and insurance charges.

ﬁﬂkﬁﬁﬁfhﬁlﬁl P Z A3 [R) e SR R BN, DA RO T ) /A (1 1R 4 ik % [Pl Compass, 17 T4
B UMRIERIE . compass2 TN I H 2B b P,

R/C Helicopter Safety / RE#H B Z2HER

A model helicopter must be built exactly in accordance with the assembly instructions. The kit manufacturer has spent
much time and effort refining his product to make it reliable in operation and easy to build. Vibration and stress levels are
high and all fasteners and attachments must be secure for safe operation. Safe operation is the responsibility of the buil-
der/flyer and starts with careful construction and continues with selection and installation of reliable radio equipment and
engine. The need for safety is nowhere greater than at the flying field. A number of guidelines for safe flight have been
developed by experienced flyers and are set down here. It is urged that they be read, understood and followed.

VH 55 4% SR UL A5 SR A s A T . B T HLE AT I AR UK FE B SR . P A
U 7 1 - FA AL TSR P . E CAT I R i fE R e mE . IR el A
gy N Ay W 3 55 0 TE AN B B2 0T BR AL 3R

Guidelines for Safe R/C Helicopter Flight

*Fly only at approved flying fields and obey field regulations.

*Follow frequency control procedures. Interference can be dangerous to all.

*Obtain assistance from experienced pilots.

*The Guidance provided by experienced pilots is valuable and sometimes necessary.

*Know your radio. Check all transmitter functions before each flight.

*Be aware that rotating blades are very dangerous and can cause serious injury.

*Never fly near or above spectators or other modelers.

*Do not fly r/c helicopter models near buildings, high voltage cables, trees or other obstacles.
«If a beginner, get help trimming the model first and flight training later.

*Don’t “track” the main blades by holding the tail boom. This is a temptation to builders who cannot hover yet
and is very dangerous.

*Follow all recommended maintenance procedures for model, radio and motor.

*Only turn off the radio after the engine is shut down.

2 Ay

%55 007 CUHEME I 57 B K AT, IR S B R

2 RSB, DG T, B HX T 1 A i 1
SRR E BT, S0 B AR ET .

s TN R 0,
SREIELW, (6 T2 BT I

SV ST 43 o AP A A R AEE AT I oy fe e, T T 0 9
SN A7 AR TR 64T )
SRR, &G, BRSO R IE €T

Sl AL T, AT 3 B 0 B T BB
VLT T M

ST LT, ) ) %

S0 e PR BL, AR R 6 R T AL



Necessary items /| b &#
UT &R P& EATIE, A7 5 A R4

Inorder to operate this model, you need to purchase the following items which are not included in

m
HH

the package.

G)te: a BEC is provided with the kit, please read the
BEC manual carefuly. Some servo may require

el

Servos

heavy duty BEC which you have to buy extra.

— N AEBCEOEERY LS,
EFAAERAR. BERNTAEESANR
REFIAES.

O IFERBENEANIRE & RIiEIEEE,
{AAREES, PESE —1
OEAAEIESREBRRIRAR
® A R/C HeliModel used
Radio, 5 servos and 1 Gyro
is needed.
@®For more information of the radio, please refer
to the radio sets manual.

Transmitter

5L

e s

Tl

Receiver

-{9E

IS
Switch

ERERNEANER L FERK
EFREMEXREY
USE ONLY RADIO FOR ENGINE-

POWERED HELI MODEL (ANY OTHER
RADIO IS PROHIBITED!)

Caution

90 size MEffler
90 HHRE

Main Rotor Blades
FRERR

Glow Fuel
EEEEE B

1. Use only GLOW fuel for model engines,
*Do not use gasoline or kerosine.
*GLOW fuel is highly flammable and explosive, always use
with care!
2. Always keep the fuel and empty fuel cans away from children.
3. Never refuel before the engine has cooled down.
4. Be careful not to drink or allow the fuel in contact with eyes.,

1. A AT LU BRI AL & AR -
AT LUE RS S05 - ‘
WHHESELE S0 2EYG - RANSLIERS -
LEABRBEMBREASTIEILE -
3.—EERRHMNAWEA A M -
4 GMHATIRAE, FETEFEHIZMRE -

Length Up to 710mm
TR KETI0Z K LT

Fuel Pump
i

a:ﬂjl]ﬂﬂ

Starter Shaft
Bk

Fuel Filter
Pk

Loctite
Loctite BE7K

<

Grease

Tail BIadEs 105mm
1052k

Li—-Po Battery 2 or 3 Cells
2100mah or up

$B R 2837 2100 LRI E

pEIRC |

d:

Plug Heater
o R

Engine Starter

& 3 AL

Battery for
Engine Starter

Bt

Instant Glue
RE K

NAWRF (1. 5mm, 2mm, 2. 5mm, 3mm)
Hexagon wrench (1. 5mm, 2mm, 2.5mm, 3mm)

[/ /777777777 7 (vl

Cutter Knife
K 7]

Needle Nose Pliers
R

Screw Driver
W2 42 7]
—F )

/




In the box

| hRuESE &

This model is packed according to assembling steps. Do not open all the bags at one time.

Open only one bag for each step of assemply when building.
A7 L A R P AR B ke . AN — AT T e 4t . 0 BRI IUT T ORI ke 48 .

Step 1

Step2

~

Step 3

Step3 Tool

Step 4

Frame Set

Rotor Head Step 5

Step 9

Long Items

K Esc & Ubec




Landin

@

M3 x10 Self-Tapping
Bolt X 4 [ Mrig2z

© [

M3x5 Set Screw X 4
HLK

M3x16 Cap Head Bolt
x8 #h kg

®- [

3mm Washer X 8
w1

Use AB Glue 4 ik

W 22 [H] 52 i

@ Tail /& 3¢ & % &

0 10 20 30 40
W]
[

Blue Threadlock

Stryts Wik

Skid W&

Skid Cap ¥H4&4 1%k

& |

M3 Washer x4
i

s

M3 Nylon Lock Nut
x8 JE JuIF Bf
@ |

M2.5x6 Cap Head Bolt
X2 ki

@ |
M3x25 Cap Head Bolt
x4 Mk 4522

@ - | |
M3x35 Cap Head Bolt
X2 Mkiges
- @ - | |
M3x40 Cap Head Bolt
x4 Mkiges

@®

M2.5 x8 Self-Tapping
Bolt X 4 [ Brigi 22

Use Threadlock

Use AB Glue 4K

M2.5x8 Self-Tapping Bolt
EQg

VR L4

0 10 20 30 40
T AT
[

Crimping belt damages the tensile cords and will result in
premature failure.

I 71 W A
M3 Nylon Nut
JE Ji 885

The bolt here is only to
compress the boom, do not screw
the whole way in.

3o L 0 2 A 95 4 B i T
RAEWMATT -

M

Horizontal Fin

KAV 2

Wrong
R

O

Boom J&%
play here
[ B

Make sure the Boom is pushed to the
bottom of the Gear Box before tighting
up the M2.5 Bolt. J¥f & i 4 B tA 56 4 i 0
M2, 5ig 22 | %

M3 Nylon Nut
Je T R B,

Washout the Logo direction on the boom.

R LEN TR T .

M3x40 Cap Head Bolt
M3k g 22

y AB Glue on Boom Support .
2 3 FT 4 S Ak F A AR RG 4



@ Engine / £ #h 4 & # &

M3 Washer x2
HIE

M3 Washer x4
i)

M3 Nylon Lock Nut
x2 Je JEig )

M4x16 Cap Head Bolt
x8 ki

M4x16 Button Head Bolt
X2 # kiR 42

®  mm)
M3x8 Cap Head Bolt
x4 kg2

M3x10 Button Head Bolt
X2 Sk 22

Use Threadlock E
gl T

Use AB Glue

M3x10 Botton Head Bolt

M4x16 Cap Head Bolt
WSk g 22

S

« %ﬂm EJE )

M4x16 Cap Head Bolt
M3k 5 22

N agalNgst Piston pressure

Clutch Set
G A Et

Governor Sensor Here

S AT Bk 22 e AL

@l

N
)

Y/

0 10 20 30 40
!

V]
,.(

________\y

S
A
)

|/—
L
D
)

q

n Nut

M3x8 ;ai;lezéd
Bolt #3 %49\

p

3mm Washer
e

M3x8 Cap
Head Bolt
M Sk 18 22




@ Main Gear / ¥ £ ¢ % &e

@ @ Note : The mast collar is installed ©
underneath the upper bearing block.

M3 Nylon Lock Nut N b Ll N )
Xt TR 2 e 1 2 4 R T

@ ]
M3x10 Cap Head Bolt Main Shaft
x1 Mkigze A a\ MastCol

‘ B EED

@ - ] |

)I\(/;Sﬁigngead Bolt Lo l:[ead Bolt
M Sk 18 22

5 Cap Head Bolt
M Sk U5 22

Use Threadlock

/ \\
Caution

Make sure mast collar is tightened
securely onto the mast. Double-check
to make sure the mast lock collar is
properly seated onto the mast and
main shaft can not move up or down.
FE A e 55 0 B DL A 2

AT LN E).

3mm Nylon Nut
Je i 1 RE

0 10 20 30 40
!
[

Team Tip :
Check tail rotor direction. Top
rotor blade moves to rear

RSN T7 17

At this point you will notice that the belt twists 90 degrees as it runs trough the tail
boom. Care must be taken to assure that the belt is twisted in the correct direction. The
key to this is to make sure the tail rotor rotates backward when the main rotor rotates
in the proper direction. If the tail rotor rotates incorrectly, simply pull out the main shaft
and twist the belt in the other direction.

2 (6] 2By b P 5 16038 AT I, JR 3R R 1) e B, A L ROR. R 3R B 7 1) AT
D) [7) 25 5 1) 22 e 77 i) 5 7. H S, R B DT e .

VARY
Caution




@ Rotor,Washout & Swash

®
M3x12 Cap Head Bolt
X2 Mkiges

© [

M3x5 Set Screw x2

plate/# 2 3k &

0 10 20 30 40
T
[

0

N 7\\\\§‘%’f M3x3 Set Screw
M3x3$e/tI/Screwx2 M3x25 Capu!HzZ - ‘IP"/ S Nl . LK
IS Bol LS 2 2 . mm Ny lon nu
olt H ki = P 15 56w B g ¢ Paddle Insert
@ 0O L e
M3x12 Cap Head S 3
M3 Nylon Lock Nut Bolt #f3kigez
x1 Je Juig ) =&
. M3x3 Set Screw "'
@ - i | GIR S L
M3x25 Cap Head Bolt : g | Paddle V- fi 3
X1 Hi 3148 Moo L
=
Use Threadlock Main Shaft J-4i
4 Pa,dfjvle Insert )
THE R Thread
IR0
Fly Bar From this side
VAl TN AT [ HEN Thread
IR
No Thread
TR AL
ey
£
o
Thrust Bearing Direction & 7 B A ) 2 2 Apply Grease Horo
. . . NIRRT
Main grips are factory preassembled, in case of reassem- JEAL I
bling, be sure to note correct placement of large/small I.D.
washers during assembly. (
KB Ie UL 28 S T A, an R R B A T 4% 6 I ) i 1 2 e Ty
] . Larger ID Smaller ID
Main Grip (IN) (OUT)
PSS LEEPN RO

©

Adjust so that each side has exactly the same length

P34 B 2 B



® SERVO /4 i @ % &

M2.5x16 Self-Tapping
Bolt X 20 H B i

b
M2x6 Cap Head Bolt
X9 bk 22

@ H
2.5mm Washer X 20
g

T

©
Servo Nut x16
] Hiz 25 0 B

Vi 5 U \

B/
ﬂ\(_’

f‘!

V:

Y/ .-%\‘
b =

Mk i 22

=0

]

o Ge
7 V¢l
B C

Y

TR

Bolt HWE#

Pitch Servo

I B

Elevator Servo

AR A0 2 L

Receiver

Rz

I,i*P‘o Battery
HE L

M2 Cap Head Bolt

Servo Horn

i Bl s 4

M2.5x16 Self-Tapping

M2.5x16 Self-Tapping
Bolt [z

AME
7 ‘._,

Rudder Servo

RALHL

0 10 20 30 40
A
[ [

2. 5MM Washer

]

All control balls should to set at 11mm to
the center of the servo horn.

E)f)gﬁﬁﬁ/rﬂj:%ﬂ?%ﬁj&ﬁ:%*lm 1=K

)

2 A

Aileron Servo
L .
&

i 55 fre Ml

Throttle Servo

FEAEHL

Fan ESC
A I T A

Rudder Servo

FefERL



Hit h
itec
Futaba JR
i A/l R
Aileron Ch1 Ch2
/I JE /T B
o Elevator Ch2 Ch3
E Thrott le
= B2 A Ch3 Ch1
o= Receiver
Rl
RegulatorE: Gyro Gain Chs Aux2
eE o | | B W IR
Ch4 Ch4
Cooling Fan|
occ iy Che  Aux]
J

ain Grip3Z J

Washout ArmSZKCF- i £ )

Main Grip#Z J

Parallel to
st

© / t‘$t1%.boom5E =

€
:{é—:ﬁn =
BoomEA¥ K
Phasing Control IRing M 3t

MRIEHAEENAENRIEKTFEEZEHNESXRRXFANFEITTEE.
Get the right phasing adjustment by turning the phasing control ring
until the Washout Arms and Main Grips both parallel to the Boom.

T

D

>




@ Linkage/ % A% 7 1% 2

The following linkage lengths indications are basic values which could vary

depend on used servos. Some fine adjustments are still needed in following setup

steps. FH FTRiERKEEAWID BT, Ja 8o B rh 2R i 4.

-—1e)

i S5mm

—
=

cim—

26mmx2

Please cut 4. 5mm from
gach ball links. 3
T KBRS H Sk V) 4L 5K

If you find the Balllinks are too tight
suggest use a Balllink sizing tool.
ﬂﬁ?ﬁ:ﬁiﬁ;&&%)\%‘ A HE TR
7

I

1
i

LS| g =

o

\

A

DIy A 1 e BRSK, DL G 3 1 AE B3 43

Do not apply plier to resize Ball
Links. Pliers could cause hidden damage
to Ball Links and hence result in failure

CautionWwhen operation.

VIR FRER KSR, UREREBEERG

Ball Link Sizing Tool
Bk TR

Be aware that the Ball Link
Sizing Tool is very sharp.

Do not oversize the ball link.
Bk Sk 0 - BRI, A N
ANE S YRRk 3k R

pXuugg

gxXuwQ LT

I



Electronic Setup/ 4, F 1% &% ;

General Flight —f& %47

Throttle

Pitch

100%

13 deg

85%

70%

4"5deg

o |w | |9

35%

0%

—bHdeg

3D Style 3D kAT

Throttle Curve

100%

Throttle Curve

100%

Throttle

Pitch

100%

13deg

80%

87%

6. bdeg

60%

75%

0 deg

40%

DD L |~ | O

87%

-6. bdeg

20% r

100%

—-13deg

0%

Swash Type Setting

KEZESEL
JR Futaba
Swash Type SWH
S3 120 SR3
Aile Elev Pitch
60% 60% 55%

@)

Parallel
AT

Setup/#& =

~— rlg;

N us =TT

U \h._‘ﬂ-Qll--

> N 4 B I
=

Parallel
TAT

¢ About 0. Tmm Play between the
flybar collar and the flybar holder
This could reduce the chance to snap
the flybar when flying
TELL BB K200, 1=K B B, 40 bk AR /)N F 5 32 4
MHTRI#L & .

Make sure the flybar control arm and paddle are in line as in the diagram.
PRAE 17 38 478 1 B M~ 5 AN AT, T 4R €.



A) Turn on the radio, set throttle to middle position for 0 degree. Use the subtrim in radio program

to adjust all the servo to get control horn to the right angle.

%g}gf%ﬁ FEOJE W BE I, 1 1) 328 S AT A v . 38 428 28 B Dh BETh ) “ SUBTRIM” Rl % AN fE ML A3 I3k 2178
A Eo

Note: The 2 Push-pull link rods are not
necessarily parallel, but must be the
same length. ¥ & : WHER EFF A€
FPAT, (AR B

°0g|

B)Next is to adjust the link from servo to the TArm and | Arm so that the T Arm is Horizontal and the
Inner Arm is Horizontal. Uie the 2 Gyidg Holes on the frame to make surgthe 2 Arlns are quizontal.
N0, R0 3 A R B AT AL R AR A R P T LR AR b g R %% FL A DA T R R AR AT R S 15 UK T

Inner Arm

A5 A0 42 o

Horizonta
IKE /

Guide Holes

W 5L

c)Next adjust the links from T Arms to Swash Plate

tolevel Swash Plate. Acompass Swash Plate Tool °
can be applied here as a guide. © \/Jviffg?j/;r\urg
U T 5 KP4 2 I 0K AT RO b T BT
LR KP4 T R AR Dy B 1. Horlzontal SwashPlate
KF
D)Set theWashout Arms horizontal. _
T 7K1 48 U R K i?(ogzontal
KO
06-0501 Swash Plate.
Tool /K V4t T. K
o
o )
W4l S o o
o o
B o
o)

E)Mixing Arm is set 3deg down to the flybar. /i
o B N3 T RS E A

F) Install the main blade and set it to 0 deg pitch.
W R B A OSE MR R,




G) At the low throttle stick and the throttle trim,
the carburetor hole should be completely close. At
full throttle stick, carburetor hole should be
completely open. Adjust the ATV in radio, or/and the
control horn position on the engine to achieve above
requirement. Make sure the servo does not bind at
any traveling point.

PARRTH NI I S0 i B S NG W A o i R 224
FF e i, AN R A TF . PRSI Y BLUIA 3] EIR ZEoKk

A,
Gy
75 ‘o

(7

A,
Yy

H)At Rudder Middle Stick, Set Rudder Servo 90 degree to the tail link And Set Tail Blade to 7 deg Pitch.
2 2 1) 42 AT AE A N, W€ R MEHLRE B L R HEAT BROOSE, [ Iy e 2R MR R G T

Servo Direction Check/#¢ 4. 7 ) 64 5

Turn on the radio, position the heli tail point to yourself. Make sure radio is set to 120 degree CCPM
mode. Move the stick and check the reaction of the Swash Plate, Throttle and Tail Pitch Plate. Adjust

radio settings accordingly.

FUIT PGS, K BT HLR SR 1) [ O 7 SR R 2 48 B 1202 cepmtB X, R &8 2l #2  FF R 7 % S AL IS 3

&7 IE .

/

Swash Plate Reaction

~

Aileron Check &l 3 £ it

Mod 1 Mod 2 K SV 9 5
g g Tilt Right
aB ) ( )
= >,
_ Y, _ Y,

79 po

Elevator Check T} [ 4 &

\




Swash Plate Reaction

Mod 1 Mod 2 P A % 1
Ascent L7}
— ’é\ — — A — /SJ(\N?%] Plate
DO D
Descent | [%
_ Y, _ Y,

Pitch Check 12 ¥ 7%

1 ¥ i
A A id¢ left Slide Right
e o
\ Y, \ Y,

FE MR A

Rudder Check JZfit K 7% Tail PitchPlate

\

</

&

@® ]

M2.5x6 Self-Tapping
Bolt X 2 [ B g«

Use AB Glue

[k 2 6 % a

Drilla D17 hole here for Starter, watch out the position.

I ED LTI AL,

Canop

DA 5l ml USE N T SR AL R A7 .

Drill a D6.5mm Hole here
HiD6. 52 K i AL

Canopy Insert k™64

M2.5x6 Self Tap Bolt
EPLY§:2

Put the canopy on the body and mark the position of the canopy
insert.

Apply ab glue to attached the canopy
Self Tap Bolt fix it. fE3kSiXBERIH G I,
RS RG 7 Sk B A, AR JE T B SO 22 [ .

insert on canopy. Then use
fify e Sk BLAG RS AL .

0 10 20 30 40
T



Rotor Direction /A& # & % 7 61 565

When Main Blades turn clockwise, tail blades should turn clockwise when view from the Tail Fin
side. If not the belt is installed incorrectly.

2 KSRGS B e e I, A3 BLJRE 68 5 1) A 25, R 2 I IR 1 i . SR A S, B (1 22 3 T 1) AN X

Pre-flight Check / & 47 4] = & 4%

1. Ensure that receiver & transmitter battery are fully charged. fffi A 2 2 AL X & 5 AL AT 3t 78 35 FE.
2. Check all bolts and screws are tight. i & i 7122 ¢ L% 2 LK.

3. Repeat step 11 to check all Servo functions are correct. B %5125 H Xk 25 & fE ML T AE IE .

4. Ensure Tail + Gyro direction are correctly set. #fi A J& it L & BE W24 (1) J5 I 1F .

. ades, oN
o S e

Check that the Main Blades, Paddles and Tail Blades are installed in the right direction.
A KR, 11l 3 K R AR 2 2k T 1) 2 A I .

Always hold the Rotor Head when starting the engine.

JA Bl 51 B I 55 1T AT g 3 k.

Check that there are no missing or damaged parts, never fly with any damaged parts.
KT A7 I 401 I Bk O ) Z2 . AT R ST B . D)2 R AT R K.

Make sure all electronic devices are firmly fastened and connected.
WA i 7 e O L 2 2, [ E 2.

Only turn off the transmitter after turning off the receiver.

SUAE R P 32 L LU e 47 5% P A S L A U

© ® N o o



Compass Model (Hong Kong) Ltd.
AR AL (B )R IR H

www.compassmodel.com

0Odin 90 Instruction Manual
Copyrights @ Nov, 2008



	Cover-manual.pdf
	1.pdf
	2.pdf
	3.pdf
	step1.pdf
	step3.pdf
	step4.pdf
	step5.pdf
	step6.pdf
	step7.pdf
	step9.pdf
	step10.pdf
	step11.pdf
	step11a.pdf
	step12.pdf
	step14.pdf
	bottom.pdf

